HAWK ENGINE PARTS CALALOGUE

—. 5 &Ik, SEL{R CYLINDER HEAD, CYLINDER BODY

FPs T HHSCAA R PR Ko &
RefNo Part No Chinese Description English Description Qty Remark
1 FN200-015000-0000 LA Cylinder body 1
2 Q/HSQ 5789-2003 24 M6 X 22 Bolt M6x22 2
3 FJ100-000001-1014 SERTES ¢ 10X 14 Ring ¢10x14 2
4 FN200-010014-0000 LA e 2 Gasket, cylinder body 1
5 FJ100-000001-1020 SERTEY & 10 X 20 Pin ¢10x20 3
6 QI/HSQ 7757-2003 O #i[E ¢ 10X 1.6 O-ring ¢10x1.6 1
7 FN200-010050-0000 LSk A 2 Gasket, cylinder head 1
8 FJ100-000002-0002 HlH G 8X 17X 2 Copper backing ¢8x17x2 1
9 Q/HSQ 5787-2003 242 M8 X 83 Bolt M8x83 1
10 FN200-011100-0000 SEELHE Cylinder head assy 1
11 QI/HSQ 7757-2003 O #!PE $33.5%3 0O-ring ¢33.5%3 1
12 FK100-010030-0000 HRE Guide, in valve 1
13 GB/T 5783-2000 H2 ke M6 X 20 Bolt M6x20 2
14 FJ100-011012-0000 HEAE S A Stud 2 M8 X 45 % M8 X 40
15 FJ100-010002-0000 1T Sk 75 25 B Gasket, cylinder head cover 1
16 FN200-010101-0000 filk i Cylinder head cover 1
17 Q/HSQ 5789-2003 HZ ke M6 X 28 Bolt M6x28 3
18 FJ100-000002-0002 D B6X13X1.5 Copper backing ¢6x13x1.5 1
19 Q/HSQ 5787-2003 B2 M6 X 12 Bolt M6x12 1
20 FJ100-010001-0000 KAC%E Spark plug 1




—. EES#1#) VALVE SYSTEM

21
20790 /19
e,
17
g T HHSCAA R YLLK e KRS
RefNo Part No Chinese Description English Description Qty Remark
1 FJ100-012000-0000 B AL e Camshaft comp 1
2 FJ100-010021-0000 TR Lower rocker 2
3 FJ100-010025-0000 Al R Washer 1
4 Q/HSQ 7757-2003 O MM $20%X2.5 O-ring ¢20x2.5 1
5 FN200-010024-0000 RN Camshaft spindle 1
6 FJ100-030036-0000 o Pressing spring 1
7 FJ100-030035-0000 I AR Pressing plate, camshaft 1
8 GBI/T 5783-2000 24 M6 X 12 Bolt M6x12 1
9 FJ100-010023-0000 VgAY Washer 1
10 Q/HSQ 7757-2003 O ME & 17X2.5 O-ring p17x2.5 1
11 FN200-010022-0000 T REE Shaft, lower rocker 1
12 FN200-010010-0000 EFT Push lever 2
13 FJ1F0-013000-0000 R Valve rocker 1
14 Q/HSQ 5789-2003 HEAE M8 X 32 Bolt M8x32 3
15 FJ100-000002-0002 Bl G 8X 17X 2 Copper backingp8x17x2 3
16 FN200-011001-0000 AT Inlet valve 1
17 FN200-011002-0000 HAT Outlet valve 1
18 FJ100-011009-0000 AT R Spring seat valve, inner 2
19 FJ100-011008-0000 AT P R R Spring seat valve, outer 2
20 FJ100-011106-0000 ERiR Seal valve 2
21 FJ100-011007-0000 RIAM S Outer spring 2




—. BECS #1489 VALVE SYSTEM

21
20—8 19
(@)
e,
17
e ' AR YLLK e HiE
RefNo Part No Chinese Description English Description Qty Remark
22 FJ100-011006-0000 AT R Inner spring 2
23 FJ100-011004-0000 ARV Spring seat, valve
24 FJ100-011003-0000 IR Lock plate 4




=. WAL 3Rl ZHMEE

MAGNETO. START MOTOR.

LEFT CRANKCASE COVER

(

1

{

0

FPs T TR PR Ko &
RefNO Part No Chinese Description English Description Qty Remark
1 FJ100-030048-0000 e il AR o5 2 Washer, left crankcase cover 1
2 FN200-062017-0000 Kk G5B M4 Sprocket assy 1
3 FN200-071001-0000 e Flywheel 1
4 FJ100-062023-0000 B Wiasher 4
5 FJ100-062020-0000 WEEVE (—) Gear 1
6 GBI/T 290 A5 HK10/14/10 Roller needleHK 10/14/10 1
7 Q/HSQ 5789-2003 #2HE M10 X 35 Bolt M10x35 1
8 Q/HSQ 5787-2003 242 M6 X 28 Bolt M6x28 2
9 GBI/T 5783-2000 W2 M5 X 25 Bolt M5x25 3
10 GB/T 5783-2000 242 M5X 16 Bolt M5x16 2
11 FN200-071100-0000 ETHE Base assy 1
12 FN200-062100-0000 RIS Start motor assy 1
13 FJ100-000001-1014 SERLES ¢ 10X 14 Pin ¢10x14 2
14 FJ100-035001-0000 JE AT Engine left cover, front 1
15 FF100-035006-0000 MiflL& B Oylet cover B 1
16 QI/HSQ 7757-2003 O %I & 13X 2. 65 O-ring(13x2.65 1
17 Q/HSQ 5787-2003 B2 M6 X 25 Bolt M6x25 1
18 Q/HSQ 5787-2003 H2 ke M6 X 40 Bolt M6x40 5
19 Q/HSQ 5787-2003 IZ ke M6 X 50 Bolt M6x50 2
20 QI/HSQ 7757-2003 O 78 & 27.4X2. 4 O-ring ¢27.4x2.4 1

-3 -




\ 21 ‘FFlOO-OSSOOS-OOOO |%ML§§A Engine oil sight cover A ‘ 1 ‘

=. WAL 3Rl ZHMEE

MAGNETO. START MOTOR. LEFT CRANKCASE COVER

Frs TR TR PR K= /U
RefNO Part No Chinese Description English Description Qty Remark
22 FJ100-035002-0000 K Engine left cover, rear 1
23 Q/HSQ 5787-2003 B M6 X 32 Bolt M6x32 2
24 FJ100-062029-0000 MR (2D Hhds Gear(2) shaft assy 1
25 FJ100-062027-0000 MR (=) A Gear(2) assy 1
26 Q/HSQ 7757-2003 O MY 63X 3 O-ring p63%3 1
27 FJ100-035003-0000 W E Gear cover 1
28 Q/HSQ 5787-2003 I M6 X 20 Bolt M6x20 3




/Y. =435, AihihiE= CLUTCH. RIGHT CRANKCASE COVER

25

'Y/,
6.,

22
/

0

19
~

?

=23

18

__16

FPs T TR YL AR Ko &
RefNO Part No Chinese Description English Description Qty Remark
1 FN200-052000-0000 F AR Main clutch comp 1
2 FJ100-052007-0000 pigssnticl Gasket 1
3 FN200-052200-0000 MEN B A Driven plate 1
4 FJ100-041012-0000 F4hE Retainer ring 1
5 GB 276 7K 16003 Bearing16003 1
6 FN200-052013-0000 5y BT Lever 1
7 FJ100-030047-0000 A A o R Washer 1
8 FF100-000001-0812 FERIEE d8X 12 Pin ¢8x12 2
9 FJ100-034005-0000 GIMEN oil level gauge 1
10 Q/HSQ 7757-2003 0 AP & 18 X3 O-ringp18x3 1
1 FJ100-034100-0000 Pk Ry Crankcase 1
12 FF100-034109-0000 MM FLE Oylet window 1
13 Q/HSQ 5787-2003 HEAR M6 X 40 Bolt M6x40 10
14 Q/HSQ 5787-2003 HEAR M6 X 50 Bolt M6x50 1
15 FJ100-034104-0000 BERYEHAS Clutch lever assy 1
16 GB/T 879 £ 3X 16 Pin 3x16 1
17 QI/HSQ 7757-2003 0 AU d8X2 O-ring(p8*2 2
18 FJ100-034010-0000 [ 7 3 Spring 1
19 GB/T 819-2000 2R M5 X 10 Bolt M5x10 3
20 FN200-020103-0000 VBT AR A Filter cover 1
21 FJ100-020107-0000 [F3] 5 R: Nut 1




/Y. =438, M= CLUTCH. RIGHT CRANKCASE COVER

25
\

24
| 23

/

22 21

/0 o/ "ﬁ19

Frs oS T AR PELAATR i U
RefNO Part No Chinese Description English Description Qty Remark
22 FJ100-020108-0000 THETE 2 Washer 1
23 FJ100-020102-0000 R Washer 1
24 FN200-020101-0000 JEIE A A Filter 1
25 FN200-022201-0000 F Ak Driving gear tooth 1




I AEAHEE. TR, dhiE. BE

CRANKCASE. GEARSHIFT. CRANKSHAFT. PISTON

g T T 2R YLLK e KRS
RefNO Part No Chinese Description English Description Qty Remark

FN200-021002-0000 HER (D Piston ring 1 1
1 FN200-021003-0000 THER (2 Piston ring 2 1

FN200-021010-0000 IR A Qil ring comp 1
2 FN200-021001-0000 TH Piston 1
3 FN200-020003-0000 T Piston pin 1
4 FN200-020001-0000 T R P Ring, piston pin 2
. EN200-022000-0000 AT AR 1 Crankshaft connecting rod .

comp

6 FN2E0-041000-0000 A A Main shaft comp 1
7 FN2E0-042000-0000 EkE Ry Counter shaft comp 1
8 FJ200-061000-0000 FaeLiies Start shaft comp 1
9 FJ100-043005-0000 o A Shaft A 1
10 FN2E0-043002-0000 ®X 1 Shift fork | 1
11 FJ100-043003-0000 X Shift fork 11 1
12 FJ100-043004-0000 R X1 Shift fork 111 1
13 FN2E0-043001-0000 AR Gearshift drum 1
14 FJ100-043012-0000 Al fi 5 2H A Copper connect assy 1
15 FJ100-043008-0000 il A Shaft A 1




16

FN200-030001-0000

oy e

Gasket

17

FN200-031100-0000

A R AL A

Right crankcase assy

I EAHEE. TR, dhiE. BE

CRANKCASE. GEARSHIFT. CRANKSHAFT. PISTON

Fr5 s LI AAFR JESLATR 4G T
RefNO Part No Chinese Description English Description Qty Remark
18 FJ100-030015-0000 BRE Tube 1
19 FJ100-030016-0000 BARE R Clamp 1
20 GB/T 5783-2000 7N FHIEHE M6 X 12 Bolt M6x12 1
21 FM200-030003-0000 ASETIZEAE A M8 X 138 Bolt AM8x138 2
22 FJ100-010029-0000 UL SR A REE ] Washer 4
23 FJ100-010028-0000 B k2 B Nut 4
24 FJ100-030044-0000 BRI S Stand, clutch rod 1
25 GBIT 29.2-2000 2 HE M6 X 55 Bolt M6x55 1
26 FN200-033000-0000 Bl EA Oil pump assembly 1
27 Q/HSQ 7757-2003 0 TUPE d9X2. 4 O-ring ¢9x2.4 2

-8 -




28 GB/T 819-2000 EHE M6 X 30 Bolt M6x30 2
29 GB/T 290 % 1K21/28/10 Needle rollerHK?21/28/10 1
30 FJ100-043007-0000 HER Pulley 1
31 GB/T 5783-2000 B2 M6 X 25 Bolt M6x25 1
32 FJ100-040002-0000 TE R HLSE Spring 1
33 FJ100-040300-0000 ENAR A Locating plate 1
34 GB/T 5783-2000 HEH4E M6X 20 Bolt M6x20 1




I AEAHEE. TR, dhiE. BE

CRANKCASE. GEARSHIFT. CRANKSHAFT. PISTON

Frs T TR PELAAFR Y§S T
RefNO Part No Chinese Description English Description Qty Remark
35 FJ100-044000-0000 AR R A Gearshift comp 1
36 FN200-030004-0000 IREIIZRE B M8 X 142 Bolt B M8x142 2
37 FJ100-000001-1014 SERTES ¢ 10X 14 Pinp10x14 2
38 FJ100-030027-0000 JEEAR Plate 1
39 FJ100-000001-1014 SERLES ¢ 10X 14 Pin10x14 2
40 GBI/T 276-1994 7K 6204/P6 Bearing 6204/P6 1
41 GBI/T 276-1994 K 6202-7 Bearing 6202-Z 1
42 GB/T 290 HAEF NK15/23/12 Needle NK15/23/12 1
43 GBI/T 276-1994 KK 6206/P6 Bearing 6206/P6 1
44 FJ100-032002-0000 e il AR B A Left crankcase comp 1
45 FJ100-032201-0000 MEHA Gear monitor assy 1
46 Q/HSQ 7757-2003 0 FPE & 19X2.2 O-ring ¢19%2.2 1
47 GB/T 818-2000 T TR SKIRET MAX 18 Bolt M4x18 2
48 FJ100-032100-0000 JE#RAL Pressing pin 1 i O JEIE 13X2.5
49 GB/T 5783-2000 7N FANEHE M6 X 25 Bolt M6x25 1
50 Q/HSQ 5787-2003 P BLIZ A M6 X 95 Bolt M6x95 1

- 10 -




51

| QiHsQ 5787-2003

T B AR M6 X 50

Bolt M6x50

I AEAHEE. TR, dhiE. BE

52 FJ100-030010-0000 BLiE 20 & Oil filter comp 1
53 FJ100-030019-0000 GIRGMATES Spring, oil filter 1
54 Q/HSQ 7757-2003 0 ZYpE ¢ 35%3 O-ring@35x3 1
55 FJ100-030043-0000 HLIE M 55 Cover, oil filter 1
56 Q/HSQ 546-2007 iy 3 34 X 50X 7 Oil seal 14x50%7 1
57 Q/HSQ 546-2007 HeAhghimE 14X 28 X7 Oil seal 14x28x7 1
58 GB/T 290 4&F HK10/14/10 Needle roller HK10/14/10 1
59 Q/HSQ 546-2007 B33 20X 34X 7 Oil seal 20x34x7 1
60 FJ100-040004-0000 FhEER Driving sprocket 1
61 FJ100-040005-0000 R TR AR Pressing protector, sprocket 1
62 GB/T 5783-2000 INFHIZHE M6 X 10 Bolt M6x10 2

- 11 -




